10.

ITEM|QTY.] PART#H# DESCRIPTION

1524-1 Main Winch Plate

HDW?2004 |1/4 x 1-3/4 Hex Bolt

HDW?2050 |5/16 x 3/4 Hex Bolt

HDW?7050 |1/4 Nylock Nut

WINCH MOUNT INSTRUCTIONS

HDW7058 [5/16 Nylock Nut

03-17 Honda 650/680 Rincon

HDW?2072 |5/16 x 1 Button Head Bolt

N[t |h|WIN
AR [WIAIN|_]|R

PART# 4505-0642 HDW9407 |7/8 U-Clamp

(Roller fairlead is not included with this kit)

Remove front lower skid pan. Remove the two middle bumper support bolts and retain for later usa,
Place winch mount on top of bumper support tubes. The front of the mount should be behind the front bumper tubes.

Attach back of mount using the two factory middle bumper support bolts.

1h: |
\\\' /
Place two u-clamps around the upper bumiper tube and attach e :

to the winch mount above the roller faifead mounting area. Saecure '__T.TJ 1 e
with two 1/47x 1-3/4" hex bolts and 1/4" nylock nuts. [

Place u-clamps around middle bumper support tube and - / ) _\

attach to winch mount per illustration using two 1/4%x 1-3/4" /~— 7.//. h ,/? !

hex bolts and 1/4* nylock nuts. ¢ '\'g ol [ ]
B8R

Tighten all bolts.,

Attach winch to the top of the winch
mount with the hardware provided
with the winch. Note: Some winches
with the longer motors will reguira
the plastic radiator shroud to be
trimmed for Clearanca.

When installing a twio bolt pattern
winch, use the provided 516" x 1°
button head bolt in the front

{closest to the fairlead) bolt hole.

Attach the roller fairlead (Mot included) to the front
of the mount using two 516" x 2/4" hex bolts and
two 5/16" Nylock nuts. (Rollers should turn frealy.)
Mote: Bottom roller may nead to be removed

to run wire rope through. Tighten all bolts.

Using the instructions provided with the winch,
wire accordingly.

FOR QUESTIONS OR COMMENTS PLEASE CALL: 320-964-1616 (7:00 to 4:30 CST Monday through Thursday).

INST1524PF-1



WINCH MOUNT INSTALLATION INSTRUCTIONS
03-17 HONDA 650/680 RINCON
PART# 4505-0642

PAGE 2

Orlentate your winch so the cable
comes off the bottom of the drum.

Factory bumper bolts
NOTE: Roller fairlead not

included with this kit!

FOR QUESTIONS OR COMMENTS PLEASE CALL: 320-964-1616 (7:00 to 4:30 CST Monday through Thursday).

INST1524PF-2



